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& B PR AW Il TXD 104050 3.7V 2500mAh
P Chinese
Name of Sample £ Li-ion Polvmer Battery TXD 104050 3.7V 2500mAh
English
e 1121050113
Sample No.
ESTX V) SR AR IR IR AT 2 7]
Consignor Tianxunda Energy Techologyv Co.,LTD
4B SR DA e R A1 B A T
Manufacturer Tianxunda Fnergy Techology Co., LTD
ool 5k WEAv il €56 I Fahs T st a1 15 ks el 7 0y

Test method

ST/SG/AC. 10/11/Rev. 6 Amend, 1 38,3 UNITED NATIONS
OF DANGERGUS GOODS”

"Recommendations on the TRANSPORT
Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3

FIRATA

BeA I O T fals tedmad i A meh WA RbrdEF )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT

Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
e
iy e, ARG N
Appearance

Silvery and vellow Aluminum-plastiecs shell

i B3

Accepted Date

AL B 2
Test Date

2021-05-10 2021-06-18 =~ 2021-07-19

A SEREANL ;A ) ?F'li.’fl }'”'W b7 s OO o | LR g

#ﬂ‘ﬂ'}lﬁiﬁ] \llllilrlv simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Over clnrn ge, Forced discharge
ZRRr, EEERTT OIS OO 1 fE S T 4T fcifE T
ST/SG/AC. 10/11/Rev. 6 A nend. 1 38. 3R Eds
7}:’1‘@'}%1@ The sample has passed the test items mmendations on the
TRANSPORT OF DANGEROUS GOODS” Manual /SG/AC. 10/11/Rev. 6
Conclusion Amend. 1 38.3

BiE

Comment

FAe S faib ik
Consignor
Address

/ R B S Ay
518000
Post Code

1y
Approver:

S

Title:

%

CE-A
Checker:

(2% B

Complier

L Ff (Vice chief engineer)
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R B L AR

Name of Test

A5

WEERIAFAELRT

Standard requirement or The

R EER

ARER

iz

Remark

No. Clause Numbsraf Standaed Test Result | Conclusion
ltems
WA €00 ks Tl i il vl atEs Ak
2 g AETED ST/SGAAC, 10/ E L/ Rev, 6 Amend. 1 38,3 | 4 4
1 WL {Mj’:r'[ ‘ - \-w‘)\ | lix 1 ain
= P AL 4 e Appendilx el
Altitude LN Manual ol Tests and Criteria o Passed
simulation ST/SGAAC. 1O/T1/Rev. 6 Amend. 1 Section
A8.0 Test T.1
WEAE Ol iz 09 @ i[5 R8s fky
Bl AT RS ST/SGAAC 10711/ Rev. 6 Amend. | 38,3 | Wik 2
2 LT 2 See Appendix 2 i
Thermal test UN Manual of Tests and Criteria - : Passed
ST/SG/AC, 10711 /Rev, 6 Amend. | Scetion o
8.3 Test T.2
WA €25-)- 1 O
Rz HE T ST/SG/AC10/E1/Rev. 6 Amend. | 383 | gl 4 3
3 ! ; LT 5 See Appendix 3 ikt
Vibration UN Manual of Tests and Criteria ‘ 2 Passed
ST/SGANC. L0/11/Rev. 6 Amend. 1 Seetion ey
AR A Test T.3
et 0T ke St thizin 0y s wlg Firks
ik ALFAED ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.04 | Wpk 4
4 BUGT. 4 See Appendix 4 T
Shock UN Manual of Tests and Criteria ;PR . Passed

ST/SG/AC 10/11/Rev. 6 Amend. | Section
A8.3 Test T.4

HET 1M (6l T e i 15 wai A,

BhE % HETMD ST/SG/AC. 10711 /Rev. 6 Amend. € 38,3 | LB 4 5
5 Ext 1 shor e T 5 , ) See Appendix 5 31‘%
xternal short LN Manual of Tests and Criteria bassed
circuilt ST/SG/ZAC. LO/TL/Rev, 6 Amend. T Section :
38.3 Test T.o
Ta (LT R RIE M T R ATy
??fEE HET-IED ST/SG/AC, LOZLE/Rev. 6 Amend. 1 3RS | WP 6
6 | WeT. 6 See Appendix 6 i
Crush UN Manual of Tests and Crivteria vy Passed
ST/SG/AC 10/11/Rev. 5 Amend. 1 Seetion o
8.3 Test 1.6
WEOr I O bl Tz Gy ol s ks
i HEFH S ST/SG/AC. 10711/ Rev. 6 Amend. | 38,3 | REY 4 7
7 Bl 7 See Appendix 7 &l
OverChargc UN Manual of Tests and Criteria 28 Passed
ST/ASGAANC 10/ 1T/ Reve B0 Amend. | Section Gee
ARG Test 1.7
BN O Fiabs fdEgans d s w3 Albr
3.%‘1%35[5@. HETI G ST/SGANC. 1011 /Rev. 6 Amend. | 38, 3 WEL % 8
s .
8 4. 8 See Appendix 8 Ok 3

Forced discharge

LN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 6 Amend. | Section
A8.3 Test 1.8

Passed

Ao ERIE A
Test Environment
Condition

HEE R :20°C-23°C M BEIRAE : /%
Ambient temperature:20C-23C;Ambient humidity:/%

A AR TS H L
Subcontracted Test
Condition

AR R B

Test Iltem
é}’@)j{%i‘ /‘g% "f é{‘% S/
Subcontracted | Name Post Code
Laboratory Mo, hE / 4,75 ;
Address Tel

il AR

=y

Vi
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ik | BRRE LA | G
No. Name of Test Items Altitude simulation
~ s A_:L ~ s A‘ -
) ) I5FT Befor RIEE After i e
G oK A g Befote R After | e 245 4 | fldw R | 240
Eoy Sample Status RE Fo#aE | RE F#6 8 & | Mass Loss | Residual |JL%
Sample Mass ocv Mass ocv OCV  |Other
No. /g Y /g /v /% /% Event
YOrE At
001 | iovc burly ctmmged | 42.7505 | 418 | 42.7489 |  4.18 0. 00 100.00 | O
. ICYCTE A Tl i 5 )
002 | ievc toris st | 41,9965 | 418 | 41,9951 | 4.18 0. 00 100.00 | ©
WO A2 i
008 | jooraine | 41 7iog 1.19 | 41.7083 | 4.18 0. 00 99.76 | ©
e it
004 | oy i o | 416357 | 419 | 41,6333 | 418 0. 01 99.76 | O
005 | oo | az7io0 | 418 | 42.7093 | 4.18 0. 00 100.00 | ©
. 25CYCTE T - ) .
006 | gacrc mully ordegb ] auiggT 4.18 | 422079 | 4.18 0.00 100.00 | ©
DANCTE T e , | .
007 | ppliioremt illima.a063 5 419 | 42.3241 | 4.18 0. 01 99.76 | o
008 | mipor®ml | 416822 | 4.19 | 41.6800 [ 4.18 0.01 99.76 | ©
009 | ssrepuriimt ol aves | 419 | 416127 | 418 0. 01 99.76 | ©
010 e 12.4492 | 419 | 424470 | 418 0. 01 99.76 | o

20CYC Fully charged

v 1= e 2 This space intentionally
b ¥ 2
2T lel't hlank

& L-aR V-RA D-M4K R-2E F-2 K 0-ArFA. LRA. LK. RRE. ARK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items Thermal Lest
Ha |  Hans [—XER Bebr RER Al | g gan k] #la0 ] s
%5 Sample Status RE Trk e & Rz FF 359, /& | Mass Loss| Residual | FL%
Sample Mass ocv Mass ocvV OCV | Other
No. /g A ‘g IAY % 1% Event
001 | yerored®l | 42,7489 118 | 42.7480 111 0. 00 98.33 | o
002 | Bl ] 41,9951 18 | 41,9943 | 4,10 0. 00 98.09 | ©
008, | pepkis py | 4708 18 | 41.7086 111 0. 00 098.33 | o
004 | irrzmn | 41.6333 L18 | 41.634] 112 0. 00 98.56 | o
006 | jmrrae | 420008 L18 | 42.7100 | 412 0. 00 98.56 | o
006 | ppliromeitl Eianiobre (|1 4,180 [ 42i2085 || 4.12 0.00 | 98.56 | o
007 | jleicmERl ieleag, 3041 118 | 42.3245 [ 4.1 0. 00 98.33 | o
008 | prmio®®L 1 41.6800 | 4.18 | 41.6805 | 4.12 0.00 | 9836 | o
009 [ ssrepor®®l [ 4an6127 | 418 | 4n6131 ] 4.1 0. 00 98.33 | o
010 B 12. 4470 L18 | 42.4469 | 4,12 0. 00 98.56 | o

SRl

This space intentionally

left hlank

Fix: LRk V-iRA DMK R-2E F-RK 0-Ahkh. LhA. LBK. L. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

<4y 1

V|

B~ e
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A% . RRRE LA | i)
No. Name of Test [tems Vibration
X AT sfare I .A‘ ter w2_ o
5 BBk A XIZA] Before RIS After RERE | FedE| i
%g Sample Status RE FROE| RE FF45d, /E | Mass Loss | Residual | IL%
Sample Mass ocv Mass ocv ocv Other
No. g IV /g A% /%% 1% Event
001 | | oromml 42,7480 | 411 | 42.7469 | 411 0.00 | 100.00 | o
002 | lqoEEt 1419943 | 4010 | 419938 . 10 0. 00 100. 00 0
003 | yoporrt o l417088| 411 | 41,7084 11 0.00 | 100.00 | o©
004 | |oCWCERL )4y e341 [ 412 | 419014 | 4012 0.00 | 100.00 | o
N ICYCTEA AW s : 19 710 ; -
005 | jyeonrars 1427100 412 | 42.7088 112 0. 00 100. 00 0
. 25CYCTE AL ot = , R T b ‘
006 | oo pon i [ 42.2085 |- 4,120 (422070 | 4. 12 0. 00 100.00 | o
& 25CYCEA T 19 A 10 20 )
007 | ,pciCERTEL e tlmg 9245 |= 1 4. 1] 42. 3230 111 0. 00 100.00 | o©
25CYCTE RN T , A1 g7as ¢ :
008 | pupinis i, | 4106805 il 4. 12 11.6798 | 4. 12 0. 00 100.00 | ©
2RCYCREL T vy 5 B S
009 | aiemERn 1416131 11 11,6124 L1l 0. 00 100.00 | ©
010 g i 124169 | 412 | 42.4469 | 4.12 0.00 | 100.00 | o

23CYC Fully charged

N
~ L
A |

This space intentionally

lelft hlank

Bk LR V-IRA DR R-2KE F-R_ K -/, LhA. LR, LA,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

FAK,

-wsesl . i

. -—r S
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5 ) Hem A B 4 A ppiti
No. ' Name of Test Items Shock
KIE AT Before RIEJE After 9 4 -
*‘.f'u% 7]‘%::%&.’5} - " fﬁ’i”]ﬂl K i’}%%)ﬁ:— -%’HL
PR Saiiinle Shatus Ji& FisE| BE FF3&d, JE | Mass Loss | Residual | L&
Sample Mass oCcv Mass oCVv OCV | Other
No. /g AY g AY% /% /% Event
001 | joepore®l o |az7a69| 411 | 427466 | 4.10 0. 00 99.76 | o
002 | oy ol a0oas | 410 | 419944 | 409 0. 00 99.76 | o
003 | oL ol anosa | an [ 4n7oss | 410 0. 00 99.76 | ©
004 | et ol anoa | 412 49017 | 411 0. 00 99.76 | o
005 | oy | 42,7088 |  4.12 12.7093 | 4. 11 0. 00 9.76 | o
25CYCHE Al e s = "
006 | asrerorint | 422070 412 [ 42,2075 | 412 0. 00 100.00 | o
007 | sareroront Nimgso | 4.1l | 423236 | 411 0. 00 100.00 | o
008 | geerrom2 Rl Tt qaioros || 4. 12% [ {uanepgn | = 4.12 0. 00 100.00 | ©
009 | sroreiE Rl ol 46124 4 [ 46128 | 41 0. 00 100.00 | o
010 e 42,4469 | 412 | 42,4473 | 411 0. 00 99.76 | o

25CYC Fully charged

. AThis space intentionally

=
s
H
e

lef't hlank

&iE: LR V-IRA D-ARIR R-H F-RK -k, LAAR. LR, LA,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

ALK,

=1~ 8

B L > ™
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B5

AR B 4 AR

Yh i

No. = Narfie of Test [tems External short circuit
o5 ik & #éu%i@n%%ﬁfi b 1UE -3
Sample No. Sample Status L F.xtcmié: Periperatis Other Event

/

001 1(\{1(;f.1f\(ﬂﬂlgnx AT 0

002 I(TY'(IT(‘I\*;:-;'ljll‘lj;r(:fi‘tlhll";;t‘rl 96. 9 0

003 | (\(”;LJ’T:‘:’;'E[ 58. 0 0

005 1K€ Feats ahaeged 7.4 0

006 25CKC Putly ataeed 57.7 0

007 za(\z(](i\fiﬁ?ft:iul 96. 5 0

008 25ﬂ$?cﬁﬁ?ﬁjﬁjﬁﬁigud a7.3 0

009 _’:J(&—}(—j{l‘iilji\;&fi:%gerl 7.5 0

010 25CYCHEA AT 6. 9 0

25CYC Fully charged

LLR 21T

This space intentionally leflt

blank

&iz: D-ARIR R-aREL F-RK 0-Rfk. Ak, Aoz,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

__fa
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A% ; BREA LA | HIE

No. Name of Test Items Crush

ks kA A R R B HAIL S

Max. External Temperature

Sample No. Sample Status e Other Event
011 A, (:Jf o . 20. 0 0
012 1(“:']€i \l.’il()"-:}(;;f;;l‘cri 1y 19.9 0
013 LCYC 508 Copcity 19.9 0
U= w#%ﬂﬁﬂv 13.3 @
015 ll&ll”—a(()fg(::df;ll:l tv 20.0 0
016 sl f'] . 20. 0 0
017 2501€ 505 Copatity 20.0 0
018 50YC 50% Caacity 20.0 0
019 25;ﬁgg5ﬁﬁg§;ﬁ:v 20.0 0
020 2501C 50% Canmeity 20.0 0

PLF %1 This space iI;lil:i:l{ki onally left

HiE: DR F-AL K O-Rffik. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

=¥

e 11

1
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A5 7 IR B & AR SOp ik

No. Name of Test [tems Overcharge
g kA AR
Sample No. Sample Status Other Event

021 80 bty charged 6

022 101C iy chabged 0

023 1 i\(l’[?ilﬂl \I'I\:‘;ﬁ;lnill'gm | O

021 v Fully dharged .

025 S50YC Full eharsed .

026 2501C Fulls dhared .

027 25("‘??(?:::{&1{,\/"\.fﬁjl{:igcd o

028 250 Fully eharsed p
DL R4 This space intentionally left blank

&ix: D4R F-A2 K 0-AfRIk, ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

a\"ij l

=
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A5 " oA B AR sl
No. Name of Test Items Forced discharge
ot G

HEm L

Sample No. Sample Status Eiiar B

029 1CYC }Ifnl\]{i}L:l\:J«.){fL}lixx,ri 0
VT A

030 i rli.iJﬁ-lltl!;lra:ml 0
WA

031 1CYC ll-{irl(l:: rlii':{(-lli."‘;lrg.ﬂl 0
—

032 LCYC II'EITIT\-L 4 i,t{r-llll-i;n'ged 0
——

033 10YC ]Ii.lrll]Jj\td::l:ili:luit[:x|'gl-‘(E O

034 1CYC lf(tl\lfl\lﬁliiiilllnﬁd O

035 10YC 11?1(1): ﬁf{ ‘Il[i!;l rgod 0

036 10YC l[?l%?fii?#.¢d 0
e A

037 10YC Il‘i'u&]l fos f{';rﬁ-i}{iu-mi 0
e

038 1CYC llfl?{ I d ifﬁzl]lin'gcd 0

039 25('\’(?3[51:?:|(Iif ?Ij?i‘}i%‘llt}.! rged 0

040 25(\1;51-5;?.!‘ I}\L (li i;ﬁ ‘IiEn‘gwl 0
R

041 25(‘\'(%)[;?1(1;\-L ulili"i%"l%n‘ ged 0
DR OV A

042 25(‘\'(70[:1\1‘ 1)\Lé1uf 'lllll‘;il‘gf-‘{l 0

043 25(‘&'{%3;.\‘1{.1"\?i;fﬁ--lll{!f.r-gm 0

044 25('\'{13'7: l\; w)\L /:ltf,i"l}{in'gmf 0

045 250'(:2 ;(u\l( l}\b /(Ti]if-llliu rged 0

046 23(\(2?2?&\!‘ ﬁiliﬁ-lllin rged 0

047 250'(‘2 EI(JI(]J\E gi.iﬁsqulillnrgocl 0

048 250YCre AL &

25CYC Fully discharged

#iE: D-MEAR F-A2 K 0-MIK, AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

B HOH [ TS N F
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